
ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

275 

11.0 LAND – SOILS, GEOLOGY AND HYDROGEOLOGY  

 

11.1 INTRODUCTION  

 

This section describes the existing land, soils and water environment in terms of the baseline 

environment underlying the proposed extension to an existing abattoir and the surrounding 

area. Based on this information, the potential impacts of the proposed extension are 

identified, as are the measures required to mitigate any identified negative impacts on the 

land, soils and water environment. 

 

 

11.2 METHODOLOGY  

 

This chapter has been prepared in accordance with the following guidelines from the 

Environmental Protection Agency (EPA) and the Institute of Geologists of Ireland (IGI): 
[...]
abattoir with groundwater flow generally from North to South within the ZOC. The 

proposed development site is mapped outside the Outer Protection Area of the ZOC.  

 Aquifer properties within the vicinity of the WSS are estimated follows: 

transmissivity 45-70 m2/d; permeability 0.9-1.4 m/d; specific capacity 35-55; and 

porosity 0.015.  

 There are several springs/wells located within 7 km of the site, which are used for 

domestic and agricultural purposes. The yields are <100 m3/d, with the exception of 

Midland Malting’s (Distillery) at Montcarteret (<1.2 km away from the proposed 

extension) where the yield is reported at 1000 m3/d. It is understood that Midland 

Malting’s (Distillery) no longer operates. No information was available on the current 

status of the Midland Malting’s (Distillery) boreholes and if they are still in 

production for an alternative consumer. 

 The environment surrounding the proposed extension is classified as a sensitive 

geological/hydrogeological environment according to the IGI guidelines.  

 

 

11.7 WATER SUPPLY & MANAGEMENT 

 

The water supply for the proposed extension and the existing abattoir is planned to be 

sourced from a well, drilled onsite. A geophysical survey has identified two potential 

locations for trial well drilling. The locations identified for potential trial well drilling are 

indicated in Drawing No. IE1746-020-Potential Trial Well Locations - Identified by 

Geophysics, in Attachment 11.1.  

 

The Waulsortian and Lucan Formations underlying the site, and the surrounding area are 

classified as a (LI) Locally Important Aquifer - Bedrock which is Moderately Productive only 

in Local Zones. A Locally Important Aquifer is defined as an aquifer unit capable of 

supplying locally important abstractions (e.g. smaller public water supplies, group schemes), 

or supplying ‘good’ yields (100-400 m3/d) (GSI, 2017). 

 

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

300 

It is proposed to undertake trial well drilling, well development and well testing to confirm 

the nature of a groundwater supply for the proposed extension and existing abattoir. It is 

estimated that peak water consumption at the site would be 150-200 m3/d. However, this is 

likely to be an overestimate.  

 

Given the aquifer classification and the presence of viable targets, it is expected that the 

demand can be met from site.  

 

Following drilling, pump testing will be undertaken to establish the hydrodynamics of the 

aquifer and to explore its interaction with other water features. It is expected that the water 

quality will be similar to other areas in the same aquifer type, with high hardness, and the 

possibility of iron or manganese. Appropriate treatment processes will be designed and 

implemented to address these issues if they arise. 

 

In conjunction with the development of a sustainable groundwater source onsite, all 

underground water pipes would be upgraded.  

 

11.7.1 WATER CONSERVATION 

 

Water conservation measures have been included as part of the proposed extensions design. 

These measures include: 

 

 Rainwater harvesting of all roof water for used in staff sanitary facilities and 

landscaping.  

 The final WWTP (Waste Water Treatment Plant) will include a 20 m3 holding tank 

for grey water to be used in the lairage and lorry wash-out. It is estimated that 5 m3/d 

of water will be required for the lorry washout and 5m3/d for the lairage. This practice 

is currently undertaken at existing abattoirs throughout Ireland.   

 

 

11.8 WASTEWATER TREATMENT 

 

The existing abattoir waste water treatment system consisted of the following: 

 
 There were no discharged to sewer at the site. Foul water drainage from staff facilities 

was directed to a septic tank and percolation area.  

 Process emissions from the factory, dirty yard drainage and lorry-wash runoff were all 

directed to a waste water inlet sump and wastewater storage sump. The contents of the 

waste water storage sump were tankered off-site for either land spreading or for 

treatment a municipal Waste Water Treatment Plant (WWTP). No treatment of 

effluent was carried out onsite.  

 Storm water from the roof areas was directed to a surface water tank. It is presumed 

that the contents of this tank were directed to a percolation area.  

 

Effluent generated on the site comprises of wash-down of the production floor, drainage from 

dirty yard areas, drainage from the floor of chill areas, domestic effluent and centrate return 

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

301 

from fertiliser by-product (belly-grass) dewatering. All process drains, domestic drains and 

dirty yard surface water drains would be directed to the on-site effluent treatment plant. 

 

The existing septic tank and percolation area will be decommissioned. A Wastewater 

Treatment Plant (WWTP) will be constructed along with Integrated Constructed Wetlands. 

The WWTP will be will be designed for a maximum capacity of 15,667 P.E (where 1 P.E. = 

64 g BOD / person / day) and 250 m3/d. It is proposed to discharge the final treated effluent 

to the Feeghroe Stream, which travels along the western site boundary. The proposed waste 

water treatment process for the existing abattoir and proposed extension, are shown in Figure 

11.6. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 11.6: WWTP & ICW system for existing and proposed extension to abattoir. 

 

11.8.1 FEEGHROE STREAM – MAX DISCHARGE RATE 

 

The EPA employs a general rule of thumb for effluent discharge to surface waters of 1:20 

dilutions. It should be noted that this is dependent on the river being of pristine quality prior 

to the discharge.  

 

Where an excess of 1:20 dilutions is proposed, a high degree of effluent treatment would 

generally be required, unless there it can be demonstrated that the river is of very high quality 

and the discharge would not significantly impact this quality. Table 11.11 provides the 

Theoretical Maximum Discharge Rates which would be allowed based on the drought / low 

flow in each watercourse. 

 

 

 

 

 

 

 

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

302 

Table 11.11: Theoretical maximum discharge rates to the Feeghroe Stream 

WATERBODY LOCATION 

(ING) 

DISTANCE TO 

SITE BOUNDARY 

(KM) 

WATERCOURSE 

95%ILE FLOW 

(M3/S) 

HYDRAULIC 

DISCHARGE 

RATE (M3/D) 

Feeghroe 

Stream 

202790 213849 0.9 0.009 778 

 

An assimilative capacity assessment was conducted in order to determine the risk of negative 

impacts upon the Feeghroe stream from a proposed discharge of treated trade effluent from 

the site. Chapter 10 – Water Quality & Aquatic Biodiversity deals with the impacts of the 

proposed extension to the existing abattoir on surface water quality. Further details are 

contained in the Effluent Process Description Report, PES_ETP_19_9201.  

 

11.8.2 WASTEWATER TREATMENT PLANT (WWTP) 

 

The proposed WWTP would be operated and managed using the F/M ratio (Food to Mass). 

This method relies on regulating the rate of growth and metabolism of the microbial 

population. The F/M ratio is an important control parameter as the quantity of biomass 

present will influence the removal efficiency. The F/M ratio relates to the biological state of 

the plant and is independent of the size of the aeration tank. If the operator is aware of the 

load entering the plant, he/she can ensure that sufficient biomass (micro-organisms) is present 

in the aeration tank to react with the load.  

 

Where the optimum F/M ratio has been determined, the optimum or desired mass of MLSS 

(mixed liquor suspended solids) may be calculated. If the actual mass of MLSS is less than 

the desired mass of MLSS, then the concentration of MLSS must be allowed to increase by 

reducing the amount of sludge wasted from the system. If the actual mass of MLSS is greater 

than the desired mass of MLSS, then a proportion of the mixed liquor must be wasted from 

the system. 

 

The operator and back-up operator of the WWTP would receive extensive training and 

support when the effluent plant is being commissioned and becomes operational. Training 

would include the following: 

 

 Discharge licence parameters and conditions – compliance. 

 Operating the effluent treatment plant effectively. 

 Maintaining an efficient waste water processing environment. 

 Receiving, recording and transmitting information. 

 Laboratory testing. 

 

The effluent treatment plant will consist of the following stages: 

 

A. Primary Treatment  

 Raw inlet sump  

 Meva Screen  

 Drum Screening  

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

303 

 Balance Tank  

 DAF Unit  

 Sludge Holding Tank  

 Sludge Screw Press  

 Grey water tank (final effluent re-use tank)  

 

B. Biological Treatment  

 Anoxic Tank  

 Aeration Basins x 2  

 Clarifier  

 

C. Tertiary Treatment  

 Sand Filter  

 

Following treatment at the WWTP plant the effluent will then enter into a system of ICWs, 

for further tertiary treatment, which is discussed in Section 11.8.3. The proposed waste water 

treatment process for the existing abattoir and the proposed extension, are shown in Figure 

11.6. Further information on the WWTP process can be studied in the Effluent Process 

Description Report, PES_ETP_19_9201. Chapter 10 – Water Quality & Aquatic Biodiversity 

deals with the impacts of the proposed extension to the existing abattoir on surface water 

quality. 

 

11.8.3 INTEGRATED CONSTRUCTED WETLANDS (ICW) 

 

Following treatment at the proposed WWTP, treated effluent would be pumped to the 

proposed ICW system. The ICW configuration for the proposed development site comprises 

a five-treatment cell system. The system is designed with cascading levels to enable gravity 

flow across the system, and has been designed to maximise the distance over which the 

influent must travel for optimum residence time and treatment.  

 

The treated effluent from the WWTP would be pumped to the first ICW cell, and from here 

would flow sequentially through the remaining cells via interconnecting pipework. The final 

treated effluent from the ICW would be directed to the Feeghroe Stream, located immediately 

to the west of the proposed ICW system. 

 

The ICW would serve as a tertiary treatment system, and would treat up to 250m3 of 

wastewater a day from the WWTP. The functional wetland treatment area achieved in the 

proposed design is 40,000m2, as detailed in Table 11.12.   

 

  

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

304 

Table 11.12: ICW treatment cell areas 

CELL NO. CELL AREA (M2) 

Cell 1 7,000 

Cell 2 7,935 

Cell 3 9,620 

Cell 4 7,740 

Cell 5 7,705 

Total ICW Area 40,000 

 

An ICW treatment area of 150m2 per m3 of influent has been determined to be appropriate to 

satisfy the required treatment performance and achieve proposed licence limits for discharge 

to the Feeghroe Stream, as set out in Table 11.13.  

 

Table 11.13: Proposed discharge licence limits for discharge to the Feeghroe Stream 

PARAMETER UNITS PROPOSED DISCHARGE 

Volume Flow m3/d 250 

pH pH Units 6-9 

BOD mg/l O2 5 

COD mg/l O2 50 

Ortho-phosphate mg/l PO4-P 0.2 

Total Ammonia mg/l N 0.4 

Total Nitrogen mg/l N 5 

Suspended Solids mg/l SS 20 

 

Each cell would be densely planted with a selection of emergent plant species, including 

Reed Sweet-grass (Glyceria maxima), Common Sedge (Carex riparia), Reed Mace (Typha 

latifolia), Lesser Reedmace (Typha angustafolia) and Yellow Flag (Iris pseudacorus), along 

with a quantity of other suitable emergent plant species.  

 

The final cell, Cell 5, will be planted with a mixture of deciduous and evergreen tree species 

on mounds amongst the emergent wetland plants. This arrangement is designed to reduce the 

overall outflow from the system.  

 

The proposed plants will reduce the through-flowing water of its various potential pollutant 

contaminants. The vegetation would also play a very important role in reducing the volume 

of final treated effluent discharging from the ICW to the receiving waters, especially through 

the process of evapotranspiration. 

 

The operational water depth within each cell would be between 150 mm and 200 mm, with 

capacity to allow for increased water depth during high rainfall events. The treatment wetland 

cells would have a minimum embankment height of 1m. The maximum expected discharge 

flow from the ICW system would be variable due to the open nature of the system.  

 

Chapter 10 – Water Quality & Aquatic Biodiversity deals with the impacts of the proposed 

extension to the existing abattoir on surface water quality. Further details on the Integrated 

Constructed Wetlands are outlined in the VESI Environmental Ltd April 2019 report.  

 

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

305 

 

11.9 POTENTIAL IMPACTS OF THE PROPOSED EXTENSION 

 

The following is the wording of the proposed development for which planning permission is 

being sought: 

 

“We Banagher Chilling Limited intend to apply for permission for development at 

Boheradurrow and Meenwaun, Banagher, Co. Offaly R42HX24 the development will consist 

of a single storey extension to existing abattoir of 1061 square meters to include processing 

rooms, staff changing rooms, offices, increase roof height by 2 meters, extend existing lairage 

and elevation alterations. In addition the construction of a food processing factory of 4925 

square meters with a part first floor of 2299 square meters to include processing rooms, cold 

store, loading bay, chill rooms, plant rooms, staff changing rooms, staff canteen and 

administration offices. External works consisting of staff car parking, service yards, new 

public road entrance, widening of existing public road, effluent treatment compound, water 

storage tank, gas storage tanks, truck wash bay, integrated constructed wetlands, security hut 

of 23 square meters, electrical room of 168 square meters, water treatment building of 72 

square meters, effluent treatment control house of 30 square meters, all associated siteworks 

and landscaping works on a site of 19.60 hectares.   This application is accompanied by an 

Environmental Impact Assessment Report (EIAR) and a Natura Impact Statement. 

 

The planning application, EIAR and Natura Impact Statement may be inspected, or 

purchased at a fee not exceeding the reasonable cost of making a copy, at the offices of the 

Planning Authority during its public opening hours.    A submission or observation in 

relation to the application may be made in writing to the planning authority on payment of 

the prescribed fee (€20) within the period of 5 weeks beginning on the date of receipt by the 

authority of the application.” 
 

The proposed upgrade and extension of the existing facility would facilitate a maximum 

cattle slaughter rate of 140 per day. Banagher Chilling Limited intends to provide for the 

discharge of final treated effluent to the Feeghroe Stream, which passes along the western site 

boundary. Prior to discharge to this watercourse, the final treated effluent would be directed 

to new integrated constructed wetlands following treatment in a waste water treatment plant.  

 

The main features uncovered on the site and in the surrounding environment which have the 

potential of being impacted by the proposed extension to the existing abattoir are summarised 

in Table 11.14. These features are ranked in terms of importance. The features are divided 

into four categories: land/soils; surface water; groundwater resources; and ecosystems.   